
HACK SQUAT

FH036



7

8

9

13

14

15







5

Item No Description QTY Item No Description QTY

1 Bottom Cross Brace 1 33 Back Pad 560×520×70 1

2 Left curved beam 1 34 Headrest 300×200×70 1

3 Right curved beam 1 35 Shoulder Pad 300×130×70 2

4 Back Pad Frame 1 36 Aluminum blocking plate φ42.9×6 2

5 Diagonal support limit frame 1 37 Aluminum Ring φ33×φ26.8×9.5 3

6 Foot Frame 1 38 Aluminium Cap φ32.5×φ26×19 3

7 Rear Cross Brace 1 39 Linear Motion Bearing φ52×φ35×70 4

8 Foot strengthening tube 1 40 Bushing φ45×φ32×15 2

9 Handle Frame 1 41 Socket Head Cap Screw M12×35 2

10 Carriage 1 42 Socket Head Cap Screw M12×30 28

11 Guide rod fixing flange 4 43 Socket Head Cap ScrewM12×25 14

12 Shoulder pad bracket on the right 1 44 Socket Head Cap Screw M10×75 3

13 Shoulder pad bracket left 1 45 Socket Head Cap Screw M10×55 2

14 Barbell bar 2 46 Socket Head Cap Screw M10×25 10

15 Assembly of barbell plates and rods 4 47 Socket Head Cap Screw M8×25 1

16 Shaft φ32×164 1 48 Socket Head Cap ScrewM8×20 4

17 Bearing guide rod φ35×1588 2 49 Hex Head Bolt M12×30 6

18 Foot Plate 672.3×310×968.9×5 1 50 Button Head Cap Screw M12×75 2

19 Flat Washer φ50.8×φ13.5×3 2 51 Anti falling hexagonal pan head screw M6×12 2

20 Pop Pin 1 52 Flat Head Cap Screw M12×75 2

21 Compression spring component 1 53 Flat Head Cap ScrewM8×55 4

22 Plug φ48 2 54 Flat Head Cap Screw M6×16 3

23 Rubber Bumper φ78×φ47.5×15 6 55 Socket Set Screw M5×3 6

24 Plug φ25.4 2 56 Nylon Lock Nut M12 4

25 Rubber Bumper 120×140×52 1 57 Nylon Lock Nut M8 4

26 Plug J30×60 3 58 Hex Nut M6 2

27 Plug J40×80 2 59 Flat Washer φ24×φ13×1.5 54

28 Plug □50×100×2.5 6 60 Flat Washer φ11×φ20×2 15

29 159.5×159.5×14 4 61 Flat Washer φ9×φ16×1.6 8

30 Rubber Bumper 45×25×10 1 62 Spring Washer φ12 44

31 Grip STφ24×φ31×170 3 63 Spring Washer φ8 4

32 Plastic Tube Guide RT50×100-□30×70 2 64 Hole Elastic Retaining Ring φ52 4



6

11

17

46

60

46

60

54
38

31

37

55

22

33

13

26
35

12

36 14 23

50

59

56

59

34

36
14

23

64

39

29

29 28

1515

23 15 15

42 59

42
5923

4742
62

59

1

28

7

42

62
5942 62

59
41

59

25

10
58

32
20

28

657

61

59

62

43
42

62

59

3
2

28

43

62
59943

62

19

16

61
57 44

60
11

64

39

21

46

59
62

42

30

40

60

4
26

54
38

31 37

55

56

59

42

62

59
8

53
53

48

63
61

18

49
62

59



7



8



9

STEP 1

7

4262

59

42

62

59

42

62

59

1

49

62

59

3

2

5

42

62

59

42

62

59

42

62

59

42

62
59

Item No Description QTY Item No Description QTY

1 Bottom Cross Brace 1 42 Socket Head Cap Screw M12×30 14

2 Left curved beam 1 49 Hex Head Bolt M12×30 2

3 Right curved beam 1 59 Flat Washer φ24×φ13×1.5 16

5 Diagonal support limit frame 1 62 Spring Washer φ12 16

7 Rear Cross Brace 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.



10

STEP 2

4

Item No Description QTY

4 Back Pad Frame 1

9 Handle Frame 1

21 Compression spring component 1

9

Note：Hand Tighten Bolts and Nylon Lock Nuts.

21



11

STEP 3

8

42

62

59

15

42
62

59

42

59

12

42

59

15

42

62

59
49

62

59

49

62

59

13

Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item No Description QTY Item No Description QTY

6 Foot Frame 1 42 Socket Head Cap Screw M12×30 12

8 Foot strengthening tube 1 49 Hex Head Bolt M12×30 6

12 Shoulder pad bracket on the right 1 59 Flat Washer φ24×φ13×1.5 16

13 Shoulder pad bracket left 1 62 Spring Washer φ12 12

15 Assembly of barbell plates and rods 4



12

STEP 4

34

35

33

18
53

53

48

63

61

60

45

60

46

59

56

57

61

52

46

60

44

60

Note：Wrench Tighten Screws.
Item No Description QTY Item No Description QTY

18 Foot Plate 672.3×310×968.9×5 1 53 Flat Head Cap ScrewM8×55 4

33 Back Pad 560×520×70 1 56 Nylon Lock Nut M12 2

34 Headrest 300×200×70 1 57 Nylon Lock Nut M8 4

44 Socket Head Cap Screw M10×75 3 59 Flat Washer φ24×φ13×1.5 2

45 Socket Head Cap Screw M10×55 2 60 Flat Washer φ11×φ20×2 15

46 Socket Head Cap Screw M10×25 10 61 Flat Washer φ9×φ16×1.6 8

48 Socket Head Cap ScrewM8×20 4 63 Spring Washer φ8 4



1



1



1


